
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1985 

Identification and Modeling the Impact of Marine Shale Bedrock Identification and Modeling the Impact of Marine Shale Bedrock 

on Groundwater and Stream Salinity: Upper Colorado River Basin on Groundwater and Stream Salinity: Upper Colorado River Basin 

Christopher J. Duffy 

Jerome J. Jurinak 

Sanjay Sangani 

Ali Azimi 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Duffy, Christopher J.; Jurinak, Jerome J.; Sangani, Sanjay; and Azimi, Ali, "Identification and Modeling the 
[...]
various types of cooTi,ng systems for 
varying relative humidities. 

Table 16. Control Ti,mits for cooling tower circulating 
water composition. 

pH 
Suspended Solids (mg/l) 
Ca x C03 (as CaC03 ) 
Carbonates (mg/l) 
Bicarbonates (mg/l) 
Silica (mg/l) 
Mg x Si02 (mg/l) 
Ca x S04 (as CaC03 ) 
Chlorides 

7.5 to 8.5 
300 

6,000 
5 

300 
150 

60,000 
2.5 x 106 

3,000 

Water conditioning is practiced to prevent 
reduction in plant efficiency from scale formation. 
Scale formers such as Mg, Ca, and Si02 ions can 
be substituted with a more water soluble ion such 

23 

as Na +. In other cases, the S04 = ion has a 
greater solubility than the carbonates (C03 =) and 
bicarbonates (HC03-) and can be used to reduce 
scale formation. The chemical conditioning reac
tions can be described as follows: 

CaC0 3 + H2 S04 = CaS04 + H20 + CO2 (g) 

Mg(HC0 3)2 + H2S04 = MgS0 4 + 2H2 0+ 2C02 (g) 

(from EPA, 1974, p. 119-120) 

Organic compounds that act as sequestering 
agents can also be added to the cooling circulating 
water to react with and prevent the metallic ions 
from combining with the carbonates and bicarbon
ates to form scale compounds. 

In addition to preventing scaling, water 
conditioning must inhibit the corrosive properties 
or water. Common corrosion inhibitors used in 
cooling recirculating systems have been inorganic 
polyphosphates, chromate, and zinc. 

Biological growth in the cooling and water 
recirculating system is promoted by the moist and 
sometimes nutrient rich atmosphere of the 
recirculating water and must be controlled. 
Biological growth can foul and reduce the 
efficiency of the cooling system. Growth, however, 
can be controlled by adding chemicals such as 
chlorine to the system. 

In summary, scale formation, corrosion, and 
biological growth in the cooling recirculating water 
must be controlled for efficient energy conversion. 
The problem, however, is that the chemical 
additives used to promote high cooling efficiencies 
become concentrated in the blowdown water. Their 
discharge into streams is prohibited by federal 
regulations. 

The design of wet cooling towers is based on 
the wet-bulb temperature of the air, the approach 
range, and terminal temperature difference. 

The wet-bulb temperature of the air is an 
important parameter in the desigp and perfo~ance Qf 
an evaporative-type cooling tower, since the wet-b~b 
temperature of the air is the lowest temper~ture to 
which the water circulating through the tower can be 
cooled. The term "approach" is used in e.vaporative 
tower terminology to design~te the difference 
between the temperature 9f the .cooled.water l~aving 
the cooling tower and the wet-bulb temperature. of the 
ambient air. The design wet-bulb temperat~ of the 
air for a specific site is generally selected as that 
wet-bulb temperature which is exceeded for no more 
than a small percentage of time on the average. 



A wet-type cooling tower with_ a 15CT approach 
will cool the circulating w~r to within 150F of the 
ambient air wet-bulb tem~rature at desjgn heat 
rejection load. Carrying the design I)eating rejection 
load from the condenser, such a tower woq1d cool t.he 
water to 100CT when the wet-bulb temperature is 
85CT (Rossie, 1971a). 

The natural draft wet towers, usually con
structed from reinforced concrete, have a hyperbo
lic design for aerodynamic and structural reasons. 
The tower and packing can be designed and 
operated with the air flowing upward through the 
packing (counterflow) or horizontally across the 
packing (crossflow). However, "the natural-draft 
tower has its best application in the power industry, 
where winter may exceed summer loads, total heat 
load is very large and payout is long. Low relative 
humidities in Southern California, Arizona, Utah 
and Nevada preclude its use for power plants in this 
section." (Elliot et aI., 1973). One advantage of 
selecting wet cooling towers over dry towers is the 
higher efficiency derived by the energy conversion 
process because of the lower back pressures at 
which the wet towers can operate. A signifkant 
disadvantage of wet towers is that large quantities 
of water lost through evaporation must be replaced 
by makeup water. 

Jedlicka (1973, p.5) compiled a set of 
nomographs designed to estimate "the heat 
rejection system performance, cooling tower costs 
and the perturbations to the powerplant efficiency 
and costs. Thus, the key factors and parameters 
from the various alternative systems can be 
qualified and analyzed at a given utility plant site 
following application of the nomographs." By 
using the nomographs with the particular design 
criteria of an area, the costs of different cooling 
systems can be found. Table 17 represents the data 
obtained from the Jedlicka nomographs which were 
used for estimating the cost of mechanical draft wet 
cooling towers. 

Table 18 is a summary of the cost data for the 
different cooling processes. 

Liquid phase pollution control 

Several technologies are available for treating 
the liquid wastes from a coal conversion facility. A 
discussion of these technologies is provided as one 
step in developing useful data for the model being 
developed in this study. 

Evaporation pond. Some small powerplants 
comply with waste discharge standards by water 
containment in evaporation ponds. Liquid residu-

24 

Table 17. Mechanical draft wet tower costs. 

Net Generating Capacity (MW) 
Type of Plant 
Plant Heat Rate (Btu/kw-hr) 
Wet Bulb Temperature tF) 
Condenser Outlet Temperature (OF) 
Range or Condenser Rise tF) 
Approach 

Tower Correction Factor 
Condenser Inlet Temperature tF) 
Turbine Back Pressure (inches Hg) 
Heat Rejection Rate (109 Btu/hr) 

Water Flow Rate (106 GPM) 
Number of Tower Units (106

) 

Capital Cost @ $4.7 /Tower Unit ($106
) 

Fan Power Requirements (MW) 
Pump Power Requirements @ 60 feet 

of Total Pumping Head (MW) 
Plant Efficiency (%) 
% Evaporative Loss (% of Water 

Flow Rate) 
Drift Loss (% of Water Flow Rate) 

Blow~own Make-Up 

C 
(% of (%of 

Water Flow Water Flow 
Rate) Rate) 

5 0.570 2.875 
10 0.2506 2.555 
15 0.1592 2.4642 
20 0.11605 2.4211 
50 0.04194 2.3469 

100 0.01823 2.3232 

750 
Fossil 
9137 

66 
114 

30 
18 

Source 
Value Page 

N-7 1.06 
N-8 84 
N-27 3.5 
(from 4 
IPP study) 
N-9 
N-lO 
N-lO 
N-11 

N-12 
N-31 

N-35 

0.27 
0.3 
1.4 
2.5 

3.7 
35.35 

2.305 
0.005 

Return 
(%of 

Water Flow 
Rate) 

97.125 
97.445 
97.536 
97.579 
97.653 

als, generated during production, are transferred 
from the plant side to ponds where the water is 
evaporated. The pond would be lined with a 
water-proof substance to inhibit seepage and 
contamination of the groundwater. Davis (1975) 
discussed the costs incurred from using an 
evaporation pond for powerplant discharges. The 
costs were calculated for 214 x 106 gallons per year 
capacity. A summary of the costs are listed in Table 
19. 

Settling pond. Conventional water and ash 
disposal methods used by electric power generating 
plants include settling ponds. The water balance 
from one powerplant settling pond is summarized 
in Table 20. 

The costs of a settling pond are summarized in 
Table 21. The characteristics of the pond are that 
its capacity is 55 KTONs of water covering an area 
of 8 acres with an average wall height of 5 feet. 



Table 18. Coo/i,ng proceB8es (Cost data-summary). 

Capital Energy 

Pumping, 
Cooling Type Etc. 

Total $ MWH/Day 

Once-Through 70,000 12.528 
Mechanical Draft-Wet 1.4 x 106 148.8 
Mechanical Draft-Dry 18.5 x 106 492.0 
Natural Draft-Dry 19.5 x 106 170.4 

Table 19. Evaporation pond water baJ4nce. 

Pipeline 
Dam 
Lining 
Land ($100!Acre) 
Pumps (10 ft. Head) 

Total Cost 

$1.065 x 10 6 

$2.250 x 106 

$5.879 x 106 

$0.0475 x 106 

$0.00802 x 106 

Daily Cost 
(1977) 

$ 370 
$ 781 
$2041.65 
$ 16.50 
$ 2.78 

Total 

Pump Energy 

$9.25 x 10 6 

8.857 X 10-3 MWH 

KTON 

$3211.93 

Table 20. Sett/i,ng pond water baJ4nce (from EPA, 
1971" p. ~06). 

Evaporation 
Loss to Solids 
Recycle 

1.8% of Transport Water 
20% Ash Moisture 
78.2% of Transport Water 

Table 21. Settling pond costs. 

Pipeline 
Dam 
Lining 
Land 
Pumps 

Total 

Pump Energy 

Total Costs (1975) 

$17.9 X 103 

37.9 X 103 

99.0 X 103 

0.8 X 103 

1.01 X 103 

$156.61 X 103 

4.4285 X 10- 3 MWH!KTON 

LIme softening. Suspended solids can be 
removed by treating the solution with lime. When 
the lime is added to a solution containing 
suspended particles, the particles become destabil
ized and adsorb to each other in the presence of the 

2S 

Conversion Difference Total Evapora tion 

With Once- Energy Loss 
% 

Through MWH/Day Tons-of 

% Water/Day 

35.8 0 0 24.27 X 103 

35.35 0.45 152.175 37.30 x 103 

33.8 360 852 0 
33.8 360 530.4 0 

dissolved lime. Subsequently, the particles are 
removed after increasing in size and density and 
settling. 

Van Note et al. (1975) provided a description 
of a flocculator basin with the use of lime as the 
coagulating agent. The system removed 81 percent 
of the BOD, 86 percent of the suspended solids and 
91 percent of the phosphorus in the influent. The 
brine stream was 1 percent of the influent and 
contained 10 percent solids. 

The flow diagram for the flocculator clarifier, 
using lime, is described in Figure 15 (after Van 
Note et al., 1975, p. 111-15). The costs were based 
on February 1973 indexes and approximated by 
the linear functions presented in Table 22. 

Table 22. Lime softening costs. 

Cost Function 

0-30 KTON!Day 30-70 KTON!Day 

Capital y = 68 + 3.0 (x) y = 89 + 2.3 (x) 
O&M y=57.6+3.36(x) y = 100.8 + 1.928 (x) 

Mi1ls and Tchobanoglous (1975) described the 
electrical energy consumption for an operating 
sedimentation basin. The energy consumption for a 
2,300 ft2 unit was 11.5 MWH/KTON of influent 
water. 

48 KWH x ~ X 10
6 

gal X 10-3 KTON 
Day 106 gal 4.1685 

II.S MWH/KTON 

Figure 16 is a description of the energy 
requirements for sedimentation tanks for a TDS 
concentration of product effluent at 1000 ppm. 



INFLUENT 

0.936 % OF INFLUENT 

Figure 15. Flocculator-clarified flow dw.gram. 

~ 1000 ,...-------r-------""'T""_-_ 
i= a. 
~ 
::) 
C/) 

z 
o 
u 
>- >. (!).g 
ffi:;; 100 1--------j,.L-------+----I 

Z ~ W,:: 
...J 
<t 
U 
0:: 
~ 
u 
W 
...J 
W 

10 '--_____ ..1...... _____ ........ __ ..... 

1.0 10 100 

SURFACE AREA 1000 tt 2 

Figure 16. Electrical power requirements. 

Sludge thlckenlng-mtratlon. The water con
tent of sludges can be reduced by filtering 
processes. One method of filtering allows sludge 
effluents to seep through the meshed material 
wrapped around a drum. As the drum rotates, 
some of the solids are filtered onto the meshed 
material and subsequently removed as the effluent 
seeps through the mesh. 

Van Note et al. (1975) provided a description 
and cost data for a filtration unit. The influent 
quality was 10 percent solids with 67 percent of the 
influent passing through the filter and 95 percent 

26 

of the solids collected on the filter. Van Note et al., 
1975, provided a capital cost estimate of $4.S01 
KTON and S2.40/KTON for 0 & M costs 
including power requirements of 8.59 x 10-3 
MWH/KTON. Figure 17 is a description of the 
sludge thickening unit. 

10% SOLIDS 

INFLUENT 

--..... ~ DEWATERED SLUDGE 

30% SOLIDS 

FIL TRATE EVAPORATION 
RECEIVER 

EFFLUENT 

TO HEAD 
OF PLANT 

Figure 17. Sludge thickening flow dw.gram. 

For lack of additional information, it will be 
assumed that the thickener used for air cleanup 
streams requires three times the capital, 0 & M, 
and energy that the above described thickener 
requires. Thickening performances are assumed 
the same . 

T rlckllng mter. A trickling filter unit can be 
used to reduce high concentrations of BOD in 
wastewater. The unit requires a relatively small 
amount of land and consists of a tank containing a 
media with a high surface area. As the wastewater 
trickles over the surface area, microorganisms 
growing on the surface assimilate the nutrients 
from the water and convert the nutrients to 
biomass. Eventually, the biomass thickens over the 
media's surface and prevents a food transfer to the 
organisms attached to the media. Consequently, 
the microorganisms attached to the media are 
essentially starved and the entire biomass is 
hydraulically washed from the surface. 

Van Note et al. (1975) provided a description 
of a trickling filter unit and its capital and 
operating costs. The treatment unit removed 80 
percent of the BOD, 77 percent of the suspended 
solids and 18 percent of the phosphorous. The 
brine effluent stream contained 6 percent solids 
and consisted of .00432 percent of the influent 
flowrate. Figure 18 is a flow diagram of the tricling 
filter unit. Mills and Tchobanoglous (1975, p. 26) 
estimated the energy requirements for the trickling 
filter process (5 ft pumping head) at 0.01 
MWH/KTON. 



RECIRCULATION = I: I 

EFFLUENT 

004% OF 
INFLUENT 

Figure 18. Trickling filter flow diagram. 

Aetlvated sludge. An activated sludge unit can 
be used to reduce the biological nutrients in a 
wastewater by promoting rapid metabolic activity 
among the microorganisms indigenous to the 
activated sludge process. The metabolic rate is 
increased by recycling the microorganisms from a 
sedimentation tank to the reactor and saturating 
the nutrient rich reactor wastewater with oxygen. 
The microorganisms, returning from the sedimen
tation tank where the nutrient content is relatively 
low, shift their metabolic rate from one of 
endogenous respiration to one of exogenous 
respiration where organic matter and nutrients are 
assimilated to the biomass. 

Figure 19 is a flow diagram of an activated 
sludge treatment process. Van Note et a1. (1975) 
presented the capital and 0 & M data for the 
activated sludge treatment process. Mills and 
Tchobanoglous (1975, p. 5) inventoried the energy 
consumed from an activated sludge treatment 
process at 0.034 MWH/KTON. 

Ion exchange. Resins containing functional 
groups on their surfaces are useful for exchanging 
ions in solution for ions held by electrostatic forces 
to the functional groups. The ion exchange unit is 
used primarily for reducing water hardness, iron 
concentrations, and manganese concentrations. 
Ion exchange can also be used for treating a variety 
of industrial wastewaters and for recovering 
valuable waste materials. "Observed preferences of 
ion-exchange resins for certain ions within classes 
of similar charge characteristics is an important 
consideration in determining the feasibility of a 

27 

AIR 

EFFLUENT 

0.43% OF 
INFLUENT 

Figure 19. Activated sludge flow diagram. 

given exchange reaction" (Weber, 1972, p. 274). 
Most resins are characteristically and relatively 
insensitive to heat and are stable at temperatures to 
1000 C and higher. "Complete demineralization 
operations generally involve a cation exchanger 
foUowed by a weekly basic anion exchanger" 
(Weber, 1972, p. 290). A schematic diagram of the 
process is presented in Figure 20. 

INFLUENT 

8+ y-

" A+ 

CATION 
EXCHANGER 

.1~ 
IN 

A+-FORM 

y-
~ 

ANION 
EXCHANGER 

IN 
Z--FORM 

A+ Z-

" PRODUCT 
EFFLUENT 

Figure 20. Ion exchange flow diagram. 



The number of exchange sites in an ion
exchange unit are limited and are filled by ions in 
solution as the process proceeds. During the 
process, as the number of exchange sites becomes 
limited, the degree of removal is reduced. As a 
result, the resins must periodically be backwashed 
with strong chemical solutions to replenish the 
active sites by substituting the active sites with their 
original ions and removing the ions which were 
originally in solution. The backwash water 
becomes the waste stream from the process. Some 
resins, because of their nature, can remove many 
different kinds of ions, but require more of the 
original ions to replenish the active sites. 

The cost of ion exchange units depends on the 
type of water being purified. "Exchangers employ